
IAEA-TECDOC-1419

Treatment of liquid effluent
from uranium mines and mills

Report of a co-ordinated research project
1996–2000

October 2004





IAEA-TECDOC-1419 

Treatment of liquid effluent 
from uranium mines and mills 

Report of a co-ordinated research project 
1996–2000

October 2004 



The originating Section of this publication in the IAEA was: 

Nuclear Fuel Cycle and Materials Section 
International Atomic Energy Agency 

Wagramer Strasse 5 
P.O. Box 100 

A-1400 Vienna, Austria 

TREATMENT OF LIQUID EFFLUENT FROM URANIUM MINES AND MILLS 
IAEA, VIENNA, 2004 
IAEA-TECDOC-1419 
ISBN 92–0–112304–3 

ISSN 1011–4289 
© IAEA, 2004 

Printed by the IAEA in Austria 
October 2004



 
[...]
that the percent disease incidence has declined from 25% in 1997 to a low of 3.3% in 
1999. The severity of lesions has also markedly decreased as shown by comparisons of 
the intensity of the ulcerations in the early outbreak years relative to those observed in 
1999. This decrease in disease incidence and intensity corresponds to the increase in 
overall fish health over the last two years. In the last two years, the overall physical 
condition of individuals in the population has improved; 

— The low capture mortality (especially for white suckers) and high recapture success 
within and between sample years indicate that the programme was successful in 
minimizing study related mortality and that fish with ulcerations can recover from the 
disease. The number of fish with scars from previous disease expression has fluctuated, 
but provides clear evidence that fish with lesions can recover and survive through 
multiple years. Some of these healed lesions were quite large indicating that individuals 
recover from severe ulcerations; 

— Despite this evidence of recovery this population is likely still at risk of another 
bacterial disease outbreak should they be exposed to any additional stressors, whether 
anthropogenic or natural; and 

— Raven Lake, which received the treated sewage effluent prior to diversion in January 
1998, is expected to recover very slowly, due to the low flushing rate for the lake. 
Availability of nutrients from sediments results in substantially higher phytoplankton 
productivity relative to a nearby reference lake. The zooplankton community in Raven 
Lake has responded with a complimentary increase in its own productivity along with a 
corresponding decrease in community complexity. The benthic macroinvertebrate 
community also exhibited the increased productivity/decreased community complexity 
trend. The only biotic component that does not show increased productivity in Raven 
Lake is the aquatic macrophyte community, likely due to dense algae blooms which are 
limiting summer time light penetration. This current work was done primarily to provide 
baseline for future decommissioning phase recovery evaluation. 

Studies of fish health in the near-field waters receiving mill effluent have not yet been brought 
to closure. In July and August 2000, monthly rainbow trout acute toxicity tests of the 
discharge from Wolf Lake (the small, 50 000 m3 lake which first receives treated mill 
effluent) failed, despite the fact that actual end-of-pipe effluent samples passed both trout and 

61



Microtox tests. This apparent anomaly is pH-related. Wolf Lake shows pH depression from 
about six in the winter to four in the summer. These were the first toxicity failures in five 
years of data collection from this point in the near-field receiving environment. Ammonia 
oxidation (nitrification) from NH3 and NH4  to nitrate/nitrite is undoubtedly a major factor in 
pH depression in the summer months. However, pH starts to drop in the March-May period, 
when water temperature is too low for rapid ammonia oxidation to occur. Therefore it appears 
that there might be more than one factor involved. Acid-rain spring melt runoff, low pH 
releases from the vicinity of the above-ground tailings management facility, and sediment 
degradation have all been suggested as possible additional causative agents. 

The fact that we are currently studying pH suppression was expected. In our 1998 progress 
report to this CRP, we predicted follow up on the following two issues in relation to fish 
health: 

(i) Investigation of the cause of pH suppression in the receiving water. Natural pH levels 
in these waters are in the pH 6–7 range. Values as low as 3.65–3.75 have been 
recorded in effluent receiving water bodies. Acidic water conditions of less than five 
are known to be stressful to white suckers. A pH data logging system was proposed to 
monitor seasonal effects. The water appears to drop in pH downstream from the 
effluent discharge point. Effluent is typically discharged at pH 6-6.5; and 

(ii) Sediment contaminant bioavailability studies. In light of as-yet unexplained pH 
effects, and likely impact on sediment contaminant behaviour, further study was felt 
warranted.

We were unable to carry out the pH work in 1999. The Key Lake mill was shut down (for 
retrofitting to receive McArthur River ore), thus it was an atypical year. It was however noted 
that pH data in the summer of 1999 was not as depressed as previous summer periods when 
full volume mill effluent was being discharged. Formal regulatory requests for additional 
sediment toxicity testing as follow up to the 1997 – 1999 work have recently been received. 
The 1999 sediment toxicity work [5] looked at the small lake downstream of Wolf Lake, 
where the near-field benthic macroinvertebrate community has been impacted by treated mill 
effluent. The next step is likely a sediment TIE study. 

6. Nickel loading reduction initiatives 

6.1. Overview 

As previously mentioned, a reverse-osmosis (RO) plant was installed in 1996, to reduce nickel 
loadings in the dewatering effluent. The work began in 1994/95, when a large-scale pilot test 
was carried out to examine the relative merits and drawbacks of ion exchange and reverse-
osmosis technologies to lower nickel levels in this discharge. Confounding factors were as 
follows: 

— The majority of dewatering wells also contain iron, which can foul ion-exchange resins 
and require pre-treatment for RO; 

— The system should be capable of removing other impurities. Wells containing elevated 
uranium and radium-226 concentrations were being diverted directly to the mill effluent 
treatment system. Water requiring U, Ra-226, and Ni treatment should not require 
different treatment from water elevated only in Ni concentration; and 

62



— The system should be compatible with future, decommissioning phase water treatment 
requirements, which will involve “pump and treat” of flooded pits, possibly coupled 
with heap leach of surrounding waste rock piles to accelerate recovery processes. 

Although both treatment alternatives produced excellent nickel removal rates, it was 
concluded that RO was a better fit for these requirements, despite higher capital and operating 
costs, and arguably, a higher level of technical risk (primarily fouling risk). 

The RO plant was constructed in 1995/96, and operational approvals were received in April 
1996. The plant technical specifications are summarized below: 

Number of Units   4 
Type     Single Pass 
Configuration    3 stage 12:5:2 
Vessels    Osmonics 8" 
Elements per Vessel   6 
Type of Element   Polyamide Thin Film 
Manufacturer    Dow-Filmtec 
Model     BW30-400 
Feed water    Groundwater at 160-300 mg/L TDS 
Pre-treatment Potassium permangenate/manganese greensand 

pressure filter system to oxidize and remove 
iron and manganese. Also a cartridge polishing 
filter to remove fine particulate not removed by 
the greensand filters. In 1999, a caustic addition 
system was added to control raw water pH to 
6.2 – 6.5 

Typical RO Feed TDS at 160-240 mg/L;  
TSS at 0.1-0.4 mg/L 

RO Recovery    85% 
Typical Salt Rejection   94-98% 
Feed Capacity Per Unit  450-600 USgpm/102-135 m3/h
Product Capacity @ 85%  383-510 USgpm/87-116 m3/h

The new plant was housed in a 720 m2 building, which also housed a pH adjustment system 
(sodium carbonate) since RO tends to depress pH in the permeate, and greensand filter 
backwash and RO membrane cleaning systems. 

In 1999, the RO plant supervisor prepared an overview of operation and experience over the 
first three years of operation [8]. This overview formed the majority of the summary of plant 
operation provided below: 

6.2. Raw water 

Raw water feed to the plant comes from a number of deep and shallow wells. These wells feed 
a 50 000-gallon storage tank which in turn supplies feed water to the pre-treatment process. 
The main operational problem at first was highly variable feed water quality, specifically iron 
precipitate suspended solids and general turbidity. Previously deposited iron precipitate and 
silty material in the dewatering well supply network and header became mobilized by flow 
changes when the RO plant was brought on-line. Other disturbances such as temporary power 

63



failures and well servicing requirements have more pronounced effects under RO than under 
straight discharge to the mill effluent circuit or Horsefly Lake. A decision to re-route 
contaminated water from the Deilmann dewatering system to the Gaertner pit (which acts as a 
very large settling pond) and feeding the RO plant exclusively from a limited number of 
Gaertner area wells (which in effect sand-filters the Gaertner pond water) effectively 
stabilized feed water quality. 

6.3. Pre-Treatment 

The dominant feature required in the pre-treatment process is the removal of ferric iron (Fe+3).
The RO membranes have the ability to reject ferrous iron (Fe+2) but not ferric iron. Much of 
the feed water has been exposed to air so the process of completing the oxidization to Fe+3

must be undertaken. 

Oxidation is achieved by injecting a potassium permanganate solution (KMnO4) into the feed 
stream at an approximate ratio of 1 ppm KMnO4 to 1 ppm Fe in feed water. This oxidized 
feed water is pumped through nine manganese greensand filters which are 10 feet in diameter. 
The internal media of these tanks are stratified layers of anthracite, manganese greensand and 
various layers of sand and gravel. The anthracite and sand are effective at filtering out the 
suspended solids while the greensand removes the iron. As the feedwater comes in contact 
with the greensand it is further oxidized and the soluble iron is precipitated within the 
greensand layer. 

The post greensand water then passes through a polishing filter or cartridge filter system. 
These filters are a disposable extruded polypropylene microfibre with a nominal pore size of 
5.0 microns. These filters are key in maintaining Silt Density Index (SDI) of <5.0 in the RO 
feedwater. 

Many of the initial start-up problems centred on the pre-treatment circuit. For example: rapid 
pressure build-up on the greensand filters from previously deposited iron precipitate in the 
supply piping, generating excessive backwash requirements and resulting in greensand media 
attrition; fouling with fine well sand; greensand bleeding due to improper support bed media; 
KMnO4 injection rate control problems due to low pH (about 5.3) cold groundwater 
conditions; and post-greensand iron oxidation fouling of downstream pre-filters and RO 
membranes. 

6.4. Reverse-Osmosis units 

Each of the four RO units has a single pass, three stage 12:5:2 configuration. Pressure vessels 
are Osmonics 8" diameter × 21.5' long. Each vessel contains 6-40" elements. In the original 
RO plant design and construction, no consideration was given to the piping arrangements with 
respect to the cleaning process. The feed line from the cleaning solution pump entered the RO 
unit at virtually the same location as the feed water and at no other locations. What this 
allowed was flow control of cleaning solution to the first array only. To clean the second or 
third stage, the solution had to pass through the first stage, and with little or no 
instrumentation at interstage locations, proper cleaning flow rates were difficult to achieve. 

As part of the automation project, a major re-plumbing was done. Upon completion, the 
option of cleaning any individual array became available. Strategically placed vortex flow 
meters and pressure transducers monitor all flows and pressures at interstage locations. 

64



6.5. Reverse-Osmosis membranes 

The plant was originally commissioned with 100% Dow-Filmtec membranes. Over the years, 
approximately 105 of them have been replaced due to damage and/or scaling. Dow Filmtec 
BW30-400 elements are typically, but not exclusively used. The Dow element is designed for 
brackish water with polyamide thin film construction. The benefits of the polyamide 
membrane is the broad pH range allowable for operating and cleaning. The one drawback of 
polyamide membrane is that they are chlorine intolerant. Chemical attack to the membrane 
will occur with chlorine or any other oxidizing agent and salt rejection will decrease. 

6.6. Recovery 

The current recovery, or production rate is 80–85% of raw water input rate. The primary 
balance is to produce the required amounts of product while maintaining sufficient flow in the 
concentrate stream to carry remaining ions and solids. All this must be done while ensuring 
that the concentrate stream does not reach 100% saturation of any scaling ions. To determine 
allowable recovery rates, a detailed water analysis must be done to project operating 
concentration levels. Saturation limits can be overcome with the injection of antiscalants 
and/or silt dispersants. 

6.7. Feed rates 

Each of the four units had a design feed rate of 450 USgpm (102 m3/h) at 85% recovery. For 
extended periods of time (1 month plus) units have been run with a feed rate of 600 USgpm 
(136 m3/h). At these increased feed rates (near the maximum pressure differential across the 
membranes), increased fouling is experienced, requiring more frequent cleaning. 

6.8. Key contaminant removal 

The main objective of the RO plant is the removal of Ni from minewater for discharge to the 
environment. It is not possible to design an RO unit to remove one particular element from the 
feedwater. A 96-99% rejection rate of all ions is generally obtained based upon: 

— Ionic charge - The higher the charge, the greater the rejection. 
— Size  - The larger the size (molecular weight), the better the rejection. 
— Combinations - Mixtures of different ions are rejected differently by membranes. 

Removal efficiencies in 1998 and 1999 are provided in Table 4. 

6.9. Fouling tendency 

Fouling is defined as the accumulation of suspended material on the RO membrane or 
associated equipment within an RO unit. Fouling can further be broken down into two 
separate groups. Colloidal fouling, which is the accumulation of TSS within the unit and bio-
fouling, which is the growth of bacteria within the unit. Fouling should not be confused with 
scaling, which is an entirely different set of circumstances. 

Fouling has been an ongoing problem with the main foulant being iron and/or filter media 
from the greensand filters. If the pre-treatment is not operated properly or the downstream 
cartridge filters have lost capacity, then this type of fouling can occur. 

65



Table IV. Key Lake reverse-osmosis plant 

Raw Water vs. Product Water Quality – 1998 
Parameter Water quality Removal efficiency % 

Raw water Product water 
U ( g/L) 151.71 2.73 98.52 
Ra-226 (Bq/L) 0.19 0.011 95.29 
Ni (mg/L) 1.202 0.024 98.39 
Zn (mg/L) 0.234 0.013 95.48 
Cu (mg/L) 0.026 0.006 81.89 

Raw Water vs. Product Water Quality - 1999 
U ( g/L) 222.96 2.86 98.91 
Ra-226 (Bq/L) 0.43 0.017 96.66 
Ni (mg/L) 1.455 0.023 98.69 
Zn (mg/L) 0.149 0.007 95.91 
Cu (mg/L) 0.009 0.007 37.39 

Typical performance – other parameters 

Feed Water Post Greensand Product 
PH 5.7-7.0 6.2-6.5 5.2-6.0 
TSS 0.1-2.4 mg/L 0.1-0.4 mg/L -- 
TDS 160-300 mg/L 160-240 mg/L 0.1-20.0 mg/L 
As 0.0005-0.0120 mg/L -- <0.0005 mg/L 
Fe 0.070-1.20 mg/L 0.005-0.07 mg/L <0.0005 mg/L 
Pb 0.01-0.06 mg/L -- 0.01-0.03 mg/L 
Mn 0.01-0.20 mg/L 0.01-0.06 mg/L <0.0005 mg/L 
Mg 9.0-20.0 mg/L -- -- 
Ca 8.0-24.0 mg/L -- -- 
Na 5.0-20.0 mg/L -- -- 
SiO2 9-15 mg/L -- -- 
Al, K 2-12 mg/L -- 0.2-3.0 mg/L 

6.10. Cleaning fouled unit 

If filter media is causing a problem within the unit it will likely be on the lead end of the first 
elements. This is easily remedied by simply removing the end caps and hosing particles off the 
elements. If iron fouling is causing third array pressure problems, the cleaning of this is done 
with a high temperature, low pH solution. The low pH is obtained by mixing a cleaning 
solution utilizing citric acid based on membrane manufacturers specifications. 